

**TEST REPORT**

**REPORT NUMBER :** TURT140028423  
**APPLICANT NAME** İsoTEKS Tekstil İhr. İth. San. Tic. Ltd. Şti.  
**ADDRESS** Dosab Mimoza Sok No:1 Osmangazi Bursa TÜRKİYE  
FAX NO :0224 261 33 39  
**Attention :Gamze Bakıryapan (technotex@isoteks.com)**  
**BUYER** ARMY&AIR FORCE EXCHANGE SERVICE  
**SAMPLE DESCRIPTION :** One sample of ecru woven fabric  
**DATE IN :** 26 February,2014 (13:45)  
**DATE OUT :** 11 March,2014  
**FIBER COMPOSITION :** Claimed to be 100% Polyester  
**MODEL NO :** SP68F  
**FABRIC WEIGHT:** Claimed to be 313.89 g/m<sup>2</sup>  
**YOUR REFERENCE:** SEPARATOR HOSPITAL CURTAIN

TEST	Sample
NFPA 701 – FIRE TESTS FOR FLAME PROPAGATION OF TEXTILES AND FILMS – METHOD 1(±)	NR

P = MEETS BUYER' S REQUIREMENT / F = DOES NOT MEET BUYER' S REQUIREMENT / NR = NO REQUIREMENT / SC=STILL CONTINUES / X=NOT PERFORMED / NA = NOT APPLICABLE/ LS : LACK OF SAMPLE

The test results relate only to the items tested. The whole and/or the part of this test report shall not be reproduced and shall not be shared with third parties, nor to be used for PR activities without the written permission of INTERTEK Test Hizmetleri A.S.



Çınar POLAT  
COORDINATOR



Sinan ÖNCEL/ Customer Care  
Manager  
Özlem ÇAVUMİRZA/Textile Laboratory  
Manager

**Intertek Test Hizmetleri A.S.**  
Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna 34197 - ISTANBUL / TURKEY  
Phone : +90.212. 496 46 46 Fax: +90.212. 452 80 55  
e-mail : labtest.turkey@intertek.com  
[www.intertek-cg-tur.com](http://www.intertek-cg-tur.com)



140028423



RESULTS

REPORT :TURT140028423

Page 2 of 2

11 March,2014

LC WAIKIKI

---

Test Method	Result	Requirements
-------------	--------	--------------

---

**NFPA 701 – Fire Tests for Flame Propagation of Textiles and Films – Method 1(‡)**

Sample Description: As received

	After-Flame time (s)	Burning time of materials that falls to the bottom of chamber (s)	Weight before exposure (g)	Weight after exposure (g)	% Weight Loss
Specimen 1	0	0	6.3	4.5	28.6
Specimen 2	0	0	6.4	3.9	39.1
Specimen 3	0	0	6.4	4.9	23.4
Specimen 4	0	0	6.4	4.7	26.6
Specimen 5	0	0	6.4	5.1	20.3
Specimen 6	0	0	6.3	3.7	41.3
Specimen 7	0	0	6.4	4.8	25.0
Specimen 8	0	0	6.4	3.8	41.6
Specimen 9	0	0	6.4	4.4	31.3
Specimen 10	0	0	6.4	5	29.9
Average	0.0	0.0	6.4	4.5	29.8
Standard Deviation	NA	NA	NA	NA	7.9
				RETEST:	
				RESULT:	

(‡)This test was performed at Intertek USA

**Conclusion:** The submitted sample passes when tested in accordance with NFPA 701, Fire Tests for Flame Propagation of Textiles and Films, Test Method 1.

## END OF TEST REPORT ##

**Intertek Test Hizmetleri A.S.**  
Merkez Mahallesi Sanayi Cad. No.23 Altindag Plaza Yenibosna 34197 - ISTANBUL / TURKEY  
Phone : +90.212. 496 46 46 Fax: +90.212. 452 80 55  
e-mail : labtest.turkey@intertek.com  
[www.intertek-cg-tur.com](http://www.intertek-cg-tur.com)